By David A.E. Shephard, FRCP[C]

Is mercury poisoning Canadians? Might Canadians die of mercury poisoning?

These questions are of increasing concern because mercury can no longer be ignored as a lethal environmental pollutant. They demand our attention because some Canadians have blood mercury concentrations within the range associated with mercury poisoning in other countries, notably Japan and Iraq.

There is no doubt that mercury can kill and maim: during the last 2 centuries an estimated 8500 persons have been poisoned by mercury, of whom perhaps 700 died.¹ Mercury poisoning must therefore be considered a hazard to public health wherever mercury is used and wherever mercury is discharged into the environment. This is certainly true for Canada but, so that the entirety of the problem of mercury as an environmental pollutant be understood, wider aspects of mercury pollution — those relating to Canadian society — must be considered also.

Consequences

Consider some of the effects of mercury pollution. In industry, vast quantities of mercury are used in a variety of technologic processes. In 1967 world consumption of mercury was 7364 metric tonnes, a large proportion being used by but a few industrial nations: the USA, for example, used 2127 tonnes.² (References cited give the figures in US tons of 2000 lb each; these have been translated into tonnes of 1000 kg or 2200 lb each). In Canada chloralkali plants, pulp and paper mills and the electrical industry consume much of the total mercury used; for example, in 1969, chloralkali plants used some 100 of a total of 140 tonnes used.3

With this industrial use, large amounts of mercury are discharged into the environment: of the total 7364 tonnes of mercury consumed by the world in 1967, 2573 tonnes was lost to the air and 2045 tonnes was lost to waterways.² Again, a Canadian example: until 1970, for every 100 tonnes of chlorine produced by chloralkali plants, 20 kg of mercury was lost,³ and from 1961 to 1970 in one small area (the Wabigoon-English river system near the chloralkali plant in Dryden, Ont.) about 2 to 4.5 kg of inorganic mercury was dumped daily into local waterways.⁴

As well as effects on health, mercury pollution in Canada has had ecologic, sociocultural, political, racial and international implications. With other factors such as alcohol, it has disrupted the lives of Indians and has radically altered their traditional way of life, for the fish on which so many Indians depend for protein have become contaminated with mercury discharged into waterways from chloralkali plants and paper and pulp mills. This is particularly serious in northwest Ontario and northwest Quebec. Not surprisingly the ecologic and sociocultural effects of mercury pollution have had political impact, and federal and provincial authorities have been accused of making light of the dangers of mercury pollution to man and environment in Canada. Nor is it surprising that mercury pollution in Canada has had racial implications, for the Canadians who have the highest mercury concentrations are Canadian Indians.

Finally the international twist: first, Japanese victims of mercury poisoning have allied themselves with Canadian Indians of northwest Ontario, as have Japanese environmentalists, in an attempt to help Canadian Indians bring their plight to the attention of the federal and Ontario governments; second, Japanese physicians with much experience in mercury poisoning have examined Canadian Indians and, convinced of mercury poisoning in these Indians, have taken a stronger line than have Canadian physicians on mercury pollution in Canada. Unfortunately there is as yet no agreement on the clinical diagnosis of mercury poisoning.

Currently, the answers to the lead questions cannot be written, and speculation abounds. But the evidence must be examined to enable us to reach a rational conclusion, so that Canadian physicians may clarify the problem and decide what, if any, action need be taken.

Quicksilver, slow killer

Mercury has long fascinated man: it has been dubbed "a mineral of a perfectly singular kind".⁵

Ramazzini, the father of industrial medicine, spoke in the 18th century of "the most cruel bane of all that deals death and destruction to miners",⁶ and of course Lewis Carroll's Mad Hatter lives on as a symbol of the damage done to the nervous system by mercury.

The Mad Hatter conjures up an image of poisoning due to inorganic mercury, and this form of mercury poisoning was for long the most familiar. Today, however, because of the burgeoning of sophisticated technologic processes, it is poisoning from organic mercury that is of major concern methyl mercury in particular, which damages the central nervous system irreversibly and sometimes fatally. The experience of several countries merits attention.

Mercury poisoning in Japan

In 1965 a Japanese factory doctor in Minamata, a small town on the western coast of Kyushu in southern Japan, reported that "an unclarified disease" of the central nervous system had broken out.⁷ Soon some 30 persons were found to have contracted the disease now known as Minamata disease during the previous 3 years. Diligent investigation finally disclosed that the disease was a disorder of the nervous system caused by poisoning with methyl mercury.8 The disorder appeared to affect only fishermen and their families in and around Minamata; the patients evidently ate large amounts of fish regularly (the average consumption of fish in Minamata exceeds 300 g/d, in contrast to the average consumption of most Japanese fishermen of 200 g/d); the fish and shellfish of Minamata Bay were found to contain high concentrations of mercury — of the order 5 to 20 parts per million (ppm); the concentration of mercury in the mud of Minamata Bay was related directly to the proximity of the sample to a plastics factory in Minamata that produced acetaldelhyde and vinyl chloride (an inorganic mercury compound being used as the catalyst); and a similar disorder was produced in cats by feeding them fish contaminated with methyl mercury.

Kumamoto University physicians elucidated the clinical features of the disease. The main symptoms were numbness and paresthesias of the extremities, dysarthria, coordination disturbances, ataxia, constriction of the visual fields and impairment of hearing; its acute and subacute forms affected adults, children, infants and even the newborn. Of much interest was the mercury concentration in hair; in 25 patients the concentration ranged

Reprint requests to: Dr. D.A.E. Shephard, Canadian Medical Association Journal, PO Box 8650, Ottawa ON K1G 0G8

ew sinem

INDICATIONS

Treatment of Parkinson's syndrome with exception of drug induced parkinsonism.

CONTRAINDICATIONS

When a sympathomimetic amine is contraindicated; with monoamine oxidase inhibitors, which should be discontinued two weeks prior to starting SINEMET*; in uncompensated cardiovascular, endocrine, hematologic, hepatic, pulmonary or renal disease; in narrowangle glaucoma; in patients with suspicious, undiagnosed skin lesions or a history of melanoma.

WARNINGS

When given to patients receiving levodopa alone, discontinue levodopa at least 12 hours before initiating SINEMET* at a dosage that provides approximately 20% of previous levodopa.

Not recommended in drug-induced extra-pyramidal reactions; contraindicated in management of intention tremor and Huntington's chorea.

Levodopa related central effects such as involuntary movements may occur at lower dosages and sooner, and the 'on and off' phenomenon may appear earlier with combination therapy.

Monitor carefully all patients for the development of mental changes, depression with suicidal tendencies, or other serious antisocial behaviour.

Cardiac function should be monitored continuously during period of initial dosage adjust-

ment in patients with arrhythmias. Safety of SINEMET* in patients under 18 years of age not established.

Pregnancy and lactation: In women of childbearing potential, weigh benefits against risks. Should not be given to nursing mothers. Effects on human pregnancy and lactation unknown.

PRECAUTIONS

General: Periodic evaluations of hepatic, hematopoietic, cardiovascular and renal function recommended in extended therapy. Treat patients with history of convulsions cautiously. *Physical Activity*: Advise patients improved on SINEMET* to increase physical activities gradually, with caution consistent with other medical considerations. In Glaucoma: May be given cautiously to patients with wide angle glaucoma, provided intra-ocular pressure is well controlled and can be carefully monitored during therapy. With Anti-hypertensive Therapy: Assymptomatic postural hypotension has been reported occasionally, give cautiously to patients on antihypertensive drugs, checking carefully for changes in pulse rate and blood pressure. Dosage adjustment of antihypertensive drug may be required. With Psychoactive Drugs: If concomitant administration is necessary, administer psychoactive drugs with great caution and observe patients for unusual adverse reactions. With Anes-thetics: Discontinue SINEMET* the night before general anesthesia and reinstitute as soon as patient can take medication orally. **ADVERSE REACTIONS**

Most Common: Abnormal Involuntary Movements-usually diminished by dosage reduc-tion-choreiform, dystonic and other involuntary movements. Muscle twitching and blepharospasm may be early signs of excessive dosage. Other Serious Reactions: Oscillations in performance: diurnal variations, indepen-dent oscillations in akinesia with stereotyped dyskinesias, sudden akinetic crises related to dyskinesias, akinesia paradoxica (hypotonic freezing) and 'on and off' phenomenon. Psychiatric: paranoid ideation, psychotic episodes, depression with or without develop-ment of suicidal tendencies and dementia. Rarely convulsions (causal relationship not established). Cardiac irregularities and/or palpitations, orthostatic hypotensive episodes, anorexia, nausea, vomiting and dizziness

(levodopa and carbidopa combination)

Other adverse reactions that may occur: Psychiatric: increased libido with serious antisocial behavior, euphoria, lethargy, sedation, stimulation, fatigue and malaise, confusion, insomnia, nightmares, hallucinations and delusions, agitation and anxiety. Neurologic: ataxia, faintness, impairment of gait, headache, increased hand tremor, akinetic episodes, "akinesia paradoxica", increase in the frequency and duration of the oscillations in performance, torticollis, trismus, tightness of the mouth, lips or tongue, oculogyric crisis, weakness, numbness, bruxism, priapism. Gastrointestinal: constipation, diarrhea, epigastric and abdominal distress and pain, flatulence; eructation, hiccups, sialorrhea; difficulty in swallowing, bitter taste, dry mouth; duodenal ulcer; gastrointestinal bleeding; burning sensation of the tongue. Cardiovascular: arrhythmias, hypotension, nonspecific ECG changes, flushing, phlebitis. Hematologic: hemolytic anemia, leukopenia, agranulocytosis. Dermatologic: sweating. edema, hair loss, pallor, rash, bad odor, dark sweat. Musculoskeletal: low back pain, muscle spasm and twitching, musculoskeletal pain. Respiratory: feeling of pressure in the chest, cough, hoarseness, bizarre breathing pattern, postnasal drip. Urogenital: urinary frequency, retention, incontinence, hematuria, dark urine, nocturia, and one report of interstitial nephritis. Special Senses: blurred vision, diplopia, dilated pupils, activation of latent Horner's syndrome. Miscellaneous: hot flashes, weight gain or loss. Abnormalities in laboratory tests reported with levodopa alone, which may occur with SINEMET*: Elevations of blood urea nitrogen, SGOT, SGPT, LDH, bilirubin, alkaline phosphatase or protein bound iodine. Occasional reduction in WBC, hemoglobin and hematocrit. Elevations of uric acid with colorimetric method. Positive Coombs tests reported both with SINEMET* and with levodopa alone, but hemolytic anemia extremely rare.

DOSAGE SUMMARY

In order to reduce the incidence of adverse reactions and achieve maximal benefit, therapy with SINEMET* must be individualized and drug administration continuously matched to the needs and tolerance of the patient. Combined therapy with SINEMET* has a narrower therapeutic range than with levodopa alone because of its greater milligram potency. Therefore, titration and adjustment of dosage should be made in small steps and recommended dosage ranges not be exceeded. Appearance of involuntary movements should be regarded as a sign of levodopa toxicity and an indication of overdosage, requiring dose reduction. Treatment should, therefore, aim at maximal benefit without dyskinesias.

Therapy in Patients not receiving Levodopa:

Initially $\frac{1}{2}$ tablet once or twice a day, increase by $\frac{1}{2}$ tablet every three days if desirable. An optimum dose of 3 to 5 tablets a day divided into 4 to 6 doses.

Therapy in Patients receiving Levodopa:

Discontinue levodopa for at least 12 hours, then give approximately 20% of the previous levodopa dose in 4 to 6 divided doses.

FOR COMPLETE PRESCRIBING INFORMA-TION, PARTICULARLY DETAILS OF DOSAGE AND ADMINISTRATION, PLEASE CONSULT PRODUCT MONOGRAPH WHICH IS AVAIL-ABLE ON REQUEST.

HOW SUPPLIED

Ca8804-Tablets SINEMET* 250, dapple-blue, oval, biconvex, scored, compressed tablets coded MSD 654, each containing 25 mg of carbidopa and 250 mg of levodopa. Available in bottles of 100.



*Trademark

& DOHME CANADA LIMITED (MC-973a) Pointe Claire, Quebec

from 3.60 to 705 ppm,* in contrast to a range of 0.14 to 7.49 ppm among healthy persons outside the Minamata area.80

Pathological studies revealed the sites of the damage in the nervous system: in the cerebral cortex, the neurons of the calcarine cortex, the precentral frontal cortex and the postcentral parietal cortex; in the cerebellum, the granular cells; and in the peripheral nervous system, the nerve fibres, with demyelination and destruction. The damage appeared to be severe and was often lethal; among survivors who had been incapacitated the damage was irreparable, so that many of the survivors have remained incapacitated.

Of epidemiologic interest was the observation that the number of cases reported between 1956 and 1960 was directly proportional to the amount of acetaldehyde and vinyl chloride produced by the plastics factory in Minamata.

Another outbreak of Minamata disease occurred in Niigata, Japan, in 1964 and 1965; it was virtually identical to the eponymous disease of Minamata itself.

To December 1974, 798 persons in Japan had been verified as having Minamata disease; of these, 107 died.

The Japanese experience is relevant to the Canadian situation because the Canadian Indians in whom high blood concentrations have been found are, like the Japanese of Minamata, heavy fish eaters — and fish in some Canadian waters have high concentrations of mercury. However, the Japanese data are less useful than those of studies of methyl mercury poisoning elsewhere because blood concentrations apparently were not documented at the time of intoxication. From analysis of hair content of mercury (hair and blood mercury concentrations are related in a ratio of either 300:1 or 200:1) Dinman and Hecker⁹ have estimated that the concentration of mercury in the blood of persons with "fully-developed" intoxication would have ranged from 1230 to 1840 ppb (normal range, 5 to 10 ppb, with an upper limit of 50 ppb).¹⁰ In this context, useful data are available from analysis of methyl mercury poisoning in Iraq.

Iraq, New Mexico, Sweden

Iraq has had three outbreaks of organic mercury poisoning, two of which were major. In 1960 approximately 1000 persons were affected, and in 1971 and 1972 the huge total of 6430 cases was recorded, of which 459 were fatal.¹¹ The 1971-72 outbreak followed ingestion of bread made from grain treated with a methyl mercurial

*Ppb is the unit preferred for blood, ppm for hair.

fungicide; the symptoms and signs were similar to those of other outbreaks of methyl mercury poisoning, particularly those in Japan, though the Iraqi outbreak comprised acute cases. For some of the Iraqi patients, data for blood concentrations of mercury are available, and these provide valuable information, even though the first blood samples were taken at an average of 65 days after cessation of ingestion of mercury.

Bakir and his colleagues¹¹ were able to relate the blood concentrations of mercury to the incidence of symptoms (Table I). Four ranges of mercury concentration are of interest. Although the range of 0 to 100 ppb was associated with a 9.5% incidence of paresthesia and a 5% incidence of ataxia, Bakir and his group evidently believed that, at this concentration, the symptoms were probably caused by factors other than mercury. The next range of interest is 101 to 500 ppb, which was associated with incidences of paresthesia and dysarthria of 5%. Above this range the incidence of symptoms increased in direct proportion to the blood concentration, until concentrations exceeding 3000 ppb were associated with lethal damage.

In 1969 three members of a family in Alamogordo, New Mexico, were crippled by methyl mercury poisoning after the family had eaten hog meat over a period of several months; the meat had become contaminated when the hogs had eaten discarded waste seed grain that had been treated with an alkyl mercury fungicide. Three children were subsequently found to have severe brain damage of the Minamata type, and an infant born 8 weeks after the contaminated pork had been impounded was later found to be hypotonic, blind and retarded.¹² Dinman and Hecker[®] have calculated, from analysis of hair mercury concentrations, that the blood mercury concentrations of these children would have been 2900 to 4440 ppb.

Swedish workers have contributed much to our knowledge of mercury poisoning. Many Swedish waterways are polluted with mercury and the Swedes eat varying amounts of mercury-contaminated fish. Two papers are examples of Swedish work.

Birke and colleagues¹³ studied two groups of persons — those who ate either no fish or small to moderate amounts of fish originating mainly from the ocean, and those who ate small, moderate or large amounts of fish contaminated by methyl mercury. Among 8 of 12 of the last group the wholeblood mercury concentration ranged from 7 to 650 ppb. Major neurologic symptoms and signs were recorded for

 Table I—Relation of clinical features of methyl mercury poisoning in Iraq to blood concentration

Whole-blood methyl mercury concentration (ppb)	Incidence of Symptoms (%)					
	Paresthesia	Ataxia	Visual changes	Dysarthria	Hearing defects	Death
0 - 100	9.5	5	0	5	0	0
101 — 500	5	0	0	5	0	0
501 - 1000	42	11	21	5	5	Ō
1001 - 2000	60	47	53	24	Õ	õ
2001 - 3000	79	60	56	25	12.5	Õ
3001 - 4000	82	100	58	75	36	17
4001 - 5000	100	100	83	85	66	28

Data taken from Bakir et al.¹¹

Copyright 1973 by the American Association for the Advancement of Science

only one of this group, a person whose whole-blood concentration was 125 ppb; he had a coarse tremor of the suggested intentional type and dysgraphia. Excepting one person, all the others, including the person with the highest mercury concentration, had minor neurologic symptoms or signs or both: occasional slight numbness of the legs or fingers, slight finger tremor and unspecifically abnormal electroen-cephalogram or learning deficiency or both; none, however, manifested visual field constriction. In other words, none of the eight persons who ate moderate or large amounts of contaminated fish showed clear-cut clinical evidence of methyl mercury poisoning - though the occurrence of nervous system abnormalities is certainly not without interest.

Skerfving¹⁴ examined fish-eaters for concentrations of mercury in the blood cells and evidence of symptoms or signs of mercury poisoning. Except in one individual with a very high concentration of 1100 ng/g, the range of blood-cell mercury concentrations was from 8 to 390 ng/g. When these persons were divided into two groups according to the blood-cell concentration (12 to 75 ng/g and 82 to 1100 ng/g) and screened for signs and symptoms of mercury poisoning no clear-cut evidence of poisoning emerged. Even so, some nervous system signs and symptoms were apparent - notably, there was one person in the highmercury group with constriction of visual fields — but there was no statistical difference in incidence of signs or symptoms between the two groups As with Birke's group the occurrence of nervous system signs is interesting, though the significance of the findings is difficult to interpret.

Dose-response relationship

The study of Bakir and his group¹¹ documents a relationship between the amount of mercury ingested and the body's response. We know much more about the effects of *high* concentrations

of mercury than we do about those of *low* concentrations, yet for public health we should be more concerned about the latter; therefore, no consideration of mercury poisoning can be complete without making use of all data as are available to clarify the problem of threshold concentrations.

Dinman and Hecker⁹ analysed data for three groups of persons: those not known to be exposed to unusual mercury contamination, those known to have absorbed organic mercury compounds and manifesting signs and symptoms of organic mercury intoxication and those known to have absorbed organic mercury compounds and yet believed to be healthy.

The Niigata experience indicates that, in patients with "fully developed" intoxication, blood concentrations of mercury would have ranged from 1230 to 1840 ppb (depending on the hair: blood ratio used), so it is prudent to accept 1000 ppb as being the concentration above which poisoning may be evident — and this is consistent with the findings of the study by Bakir and colleagues.¹¹ The problematic range is that from 50 to 1000 ppb. For this range Dinman and Hecker⁹ have accepted the range of 100 to 200 ppb as being insignificant and concentrations as high as 600 ppb similarly so. The range about which one cannot be sure. then, is 600 to 1000 ppb — but one must be concerned about this range in view of the uncertainty that surrounds the whole problem of the threshold for mercury poisoning.

The intake of methyl mercury is obviously important. Grant¹⁵ has estimated that the average daily intake of methyl mercury in the USA is less than 0.06 mg — well below the intake of 1 mg/d that Berlin and colleagues¹⁶ have stated is toxic to the brain. But the intake of methyl mercury increases sharply when all of the food eaten is fish, in which methyl mercury is concentrated to a greater extent than in many other foods. And if all the food eaten contained 0.5 ppm of mercury and the total amount eaten were 0.5 kg, the intake

there is no evidence that mercury poisoning does not exist (which, admittedly, would be hard to find). Moreover, the lifestyle of Canadians living near polluted waters is consistent with the likelihood of their being poisoned by mercury. Consider just one aspect of this — the eating habits of Canadian Indians. In northwest Quebec in the area of Quevillon (a polluted area) the average daily consumption of fish over a year is 0.3 kg, but the daily consumption varies according to the season, so that these naturally heavy fish-eaters may eat up to 0.7 kg/d during the summer; and the fish in this area of Quebec may contain up to 2 ppm of mercury. If one considers now the estimate by Grant¹⁵ that if all food contained 0.5 ppm of methyl mercury and the amount of this food eaten daily were 0.5 kg, the daily intake of methyl mercury would amount to 0.25 mg (one quarter of the amount calculated by Berlin and colleagues¹⁶ to be toxic to the brain), it is clear that ingestion of larger amounts of more seriously contaminated fish would lead to intake of methyl mercury approaching much more closely the toxic value. This seems to be the case with Canadian Indians.

The question whether some Canadians are being poisoned by mercury is not easy to answer, but there is sufficient evidence that methyl mercury is harmful and that some Canadians do have unacceptably high whole-blood concentrations of mercury. Because of the sinister possibility of mercury-induced irreversible brain damage the current situation demands our full attention. Action is required. What should be done?

First, the multidepartmental approach to mercury poisoning in Canadians should be replaced by one that is the responsibility of a single group. At present three governments, several government departments, at least one outside consultant, various local authorities, numerous neurologists and many other interested persons have separate responsibility.

In addition, various task forces and conferences on mercury contamination have added to the wealth of information now available on mercury poisoning. What is required is a cohesive effort to synthesize this information and the approaches of the past so that the Indians, the group mainly affected, can be given a clearer indication that a constructive approach will be followed.

Second, still more needs to be learned of the effects of methyl mercury, particularly its subclinical effects. Much of the information we have today is based on outbreaks of mercury poisoning elsewhere, the relevance of which to the situation in Canada is not entirely clear. Much more basic research is required into the problem of dose and response, and more epidemiologic research is needed concerning, for example, the degree to which mercury poisoning is irreversible, and autopsy findings in those known to have been exposed to high mercury whole-blood concentrations.

Third, it is desirable that differences between Canadian and Japanese neurologists, and between Canadian neurologists, be resolved. This will not be easy because these differences stem from differences in interpretation of clinical findings relating to Canadian Indians examined. In part the differences are attributable to a fragmented and quasipolitical approach to the problem of mercury poisoning.

Finally, we need a mature philosophical approach to the management of environmental problems, of which mercury contamination is but one. The current approach is a stopgap one, for, like so many environmental problems, mercury contamination is just one of many that require solution at any one time, and the solution to any one problem, then, is inadequate. Many of those who are trying to deal with an urgent problem must simultaneously be dealing with others; this is true, for example, of the medical services branch of the Department of National Health and Welfare, which is attempting to overcome the difficulties of mercury contamination in Indians while also dealing with many other unrelated matters, despite limitations in personnel and resources. It is in part a matter of priorities, but to a much greater extent our current problems have a more fundamental origin: Canada lacks the aggressive environmental philosophy of a country like Sweden, which puts teeth into its environmental legislation and muscle into the actions required.

Preventive medicine is always less glamorous than therapeutic medicine. Yet if the health of Canadians is to be preserved it is issues such as mercury pollution that are likely to be more important in the long run than many other apparently more pressing issues.

Acknowledgements

I very much appreciate the generous help and ready cooperation of Drs. T.H. Patterson, T.F. McCarthy and B. Wheatley of the medical services branch, Depart-ment of National Health and Welfare, who made available to me valuable sources of information and constructively criticized this report. I also thank Drs. A. Eisen, A. Barbeau and W.H. Feindel for informal comments on mercury contamination in Canada.

References and notes

- CHEFERICES and notes
 D'ITRI FM: The Environmental Mercury Problem. Cleveland, OH, CRC Pr, 1972, p 73. Morbidity and mortality were estimated by this author at 1800 to 2000 and 120 to 150 respectively, but this did not take into ac-count the additional figures for the 1971-72 outbreak in Iraq (6530 and 459 respectively) (see BARIR F, et al, ref 11 below)
 PARKER JS: Mercury, in Minerals Yearbook, Washington, US Dept of Interior, Bureau of Mines, 1967, p 721
 FLEWELLING RJ: Loss of mercury to the environment from chloralkali plants. Paper read at symposium on mercury in man's en-vironment, Ottawa, Feb 15-16, 1971
 BERNSTEIN AD: Final report, Task Force on Organic Mercury in the Environment: Grassy Narrows and White Dog, Ontario. Ottawa, Health and Welfare Canada, 1973
 HILL J, cited by PUTNAM JJ, in Quicksilver and slow death. Natl Geogr Mag 142: 507, 1972
 RAMAZZINI B, cited by PUTNAM JJ, ibid

- Health and Welfare Canada, 1973
 HILL J, cited by PUTNAM JJ, in Quicksilver and slow death. Nail Geogr Mag 142: 507, 1972
 RAMAZINI B, cited by PUTNAM JJ, ibid
 SMITH EG, SMITH AM: Minamata, New York, Holt, Rinehart and Winston, 1975
 Of the many reports on Minamata disease, most are in Japanese. The most useful ac-counts in the English literature are: (a) MCALPINE D, ARAKI S: Minamata disease; an unusual neurological disorder caused by contaminated fish. Lancet 2: 629, 1958; (b) KURLAND LT, FARO SN, SIEDLER H: Mina-mata disease: the outbreak of a neurologic disorder in Minamata, Japan, and its rela-tionship to the ingestion of seafood con-taminated by mercurial compounds. World Neurol 1: 370, 1960; (c) KURLAND LT: The human health hazards of methylmercury, in Mercury in the Western Environment, BUH-LER DR (ed), Corvallis, OR, Cont Ed Publs, 1973, p) 283; (d KURLAND LT: An appraisal of alkyl mercury compounds, in Mercury, Mercurials and Mercaptans, MILLER MW, CLARKSON TW (eds), Springfield, IL, CC Thomas, 1973, p 24; (e) TAKEUCHI T: Biolo-gical reactions and pathological changes in human beings and animals caused by organic mercury contamination, in Environmental Mercury Contamination, HARTUNG R, DIN-MAN BD, (EdS), Ann Arbor, MI, 1972, p 247
 DINMAN BD, HECKER LH: The dose-response relationship resulting from exposure to alkyl mercury contamination, op cit, p 290
 GOLDWATER LJ: "Normal" concentrations of metals in urine and blood. WHO Chron 2: 191, 1967
 BAKIR F, DAMLUJI SF, AMIN-ZAKI L, et al: Methylmercury poisoning in Iraq; an inter-university report. Science 181: 230, 1973
 SNYDER RD: Congenital mercury poisoning. N Engl J Med 284: 1014, 1971
 BIREG G, JOHNELS AG, PLANTIN L-O, et al: Studies on humans exposed to methyl mer-cury kevels in blood and hair, and health status in Swedes consumption. Arch Environ Health 25: 77, 1972
 SKERFVING S: Methylmercury exposure, mer-cury kevels in blood and hair, and health s

- An appraisal of alkyl mercury compounds, in Mercury, Mercurials and Mercaptans, op cit, p 50
 18. Missing mercury mystifies govt. Ottawa Citizen, Oct 16, 1975, p 83
 4 19. WOBESER G, NIELSEN NO, DUNLOP RH, et al: Mercury concentrations in tissues of fish from the Saskatchewan River. J Fish Res Bd Can 27: 830, 1970
 20. KLEIN DH: Sources and present status of the mercury problem, in Mercury in the Western Environment, op cit
 21. FEIT HA, cited by BERKES F, OTT B, BUTLER MIA, et al (eds): Environmental Aspects of the Pulp and Paper Industry in Quebec, 2nd ed, Montreal, 1972, p 172
 22. BERNSTEIN AD: The significance of reports of mercury in various body tissues in the perspective studies in various Canadian populations. Paper read at Third International Symposium on Circumpolar Health, July 11, 1974, Yellowknife NT
 23. One example is in TSUJI M: Minimizing
 - 19/4, YEIIOWKILIE 171
 One example is in TSUJI M: Minimizing Minamata. MacLean's, Dec 15, 1975, p 21
 57 Cree reach danger level in mercury. Montreal Gazette, Jan 21, 1976 p 1

 - CLARKSON TW: Exposure to methyl mercury in Grassy Narrows and White Dog Reserves: an Interim Report. Ottawa, Health and Wel-fare Canada, 1976
 Turturgut T. sind he Warney AT.
 - TAKEUCHII T, cited by KURLAND LT: in An appraisal of alkyl mercury compounds in Mercury, Mercurials and Mercaptans, op cit, p 29